

Nº: CYL0008/2020



Tested by request of:

Sanko Tekstil İşletmeleri San. ve Tic. A.Ş. ISKO Şubesi

Manufacturer Sanko Tekstil İşletmeleri San. ve Tic. A.Ş. ISKO Şubesi

Organize Sanayi Bölgesi 3. Cadde 16400

16400 İnegöl-BURSA

Turkey

Product Information FACE COVER 871176 (33B)

Reusable 30 times

Adult Size

Washing 60°C; flat drying

The sample(s) has been tested at Eurofins Laboratories and found to be in conformity with:

"CWA 17553:2020 Community face coverings - Guide to minimum requirements, methods of testing and use"

As can be found in the test report (s):

- AR-20-YL-005182-01
- AR-20-YL-006868-01
- AAJ40787
- CH_IKT_2

And reached the classification of Level 70% for material filtration efficiency test.

Signed on behalf of Eurofins Textile Testing Spain S.L.U by:

Luis Miralles Esteve

Quality Manager



Test Certificate

Nº: CYL0008/2020

SUMMARY OF RESULTS

Requirements, methods of testing and use CWA 17553:2020

| Section | Test | Result |
|-----------|---|--------------------------------|
| 5.2 | Visual inspection | PASS |
| 5.4 | Packaging | PASS |
| 5.6 | Cleaning | PASS |
| 5.7 | Surface condition of the parts (as received) | PASS |
| 5.7 | Surface condition of the parts (after 30 washing cycles) | PASS |
| 5.9 & 6.3 | Head harness (as received) | PASS |
| 5.9 & 6.3 | Head harness (after 30 washing cycles) | PASS |
| 5.3 | Dimensions / Sizing | PASS |
| 5.3.1 | Adult sizing (as received) | PASS |
| 5.3.1 | Adult sizing Head harness (after 30 washing cycles) | PASS |
| 5.3.2 | Child sizing | NOT APPLICABLE |
| | Performance | PASS |
| 5.8 | Material filtration efficiency test | LEVEL 70% |
| | Bacterial Filtration Efficiency (as received) ¹ | 86,06% |
| | Bacterial Filtration Efficiency (after 30 washing cycles) 1 | 85,04% |
| | Particle filter penetration (as received) ² | 99% |
| | Particle filter penetration (after 30 washing cycles) ² | 94% |
| 5.10 | Breathing resistance (as received) ³ | 62.8 Pa/cm ² - PASS |
| 5.10 | Breathing resistance (after 30 washing cycles washing) ³ | 44.0 Pa/cm ² - PASS |
| 7 | Marking and instructions for use | PASS |
| 7.1 | Marking | PASS |
| 7.2 | Instructions for use | PASS |

End of document

¹ Tested according to EN 14683 Annex B 2 Tested according EN 13274-7 3 Tested according to EN 14683 Annex C